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Nemko Dallas FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L 0223RUS1
Section 1. Summary Of Test Results

Manufacturer: Raze Technologies

Model No.: RZ-BASECH

Serid No.: 1

Genegd: All measurements are traceable to national standards.

These tests were conducted on a sample of the equipment for the purpose of demongtrating compliance
with FCC Part 15, Subpart C for low power devices. All tests were conducted using measurement
procedure ANSI C63.4-1992. Radiated Emissions were made on an open areatest Site.

& New Submission D Production Unit

D Class I Permissve Change & Pre-Production Unit

"" Equipment Code

THISTEST REPORT RELATESONLY TO THE ITEM(S) TESTED.

THE FOLLOWING DEVIATIONS FROM, ADDITIONS TO, OR EXCLUSIONS FROM THE TEST
SPECIFICATIONS HAVE BEEN MADE.
See* Summary of Test Data’.

YD)

NVLAP LAB CODE: 100351-0

Nemko Dallas Inc. authorizes the above named company to reproduce this report provided it isreproduced in its
entirety and for use by the company’s employees only.

Any use which athird party makes of thisreport, or any reliance on or decisions to be made based on it, are the
responsibility of such third parties. Nemko Dallas Inc. accepts no responsibility for damages, if any, suffered by any
third party as a result of decisions made or actions based on this report.

Thisreport applies only to the items tested.
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Nemko Dallas

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION

INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L 0223RUS1
Summary Of Test Data
NAME OF TEST PARA. SPEC. RESULT
NO.
Emission Bandwidth 15.403(c) -26 dBc Complies
: Lesser of 1 Waitt or ,
Peak Transmit Power 15.407(a)(3) 17 dBm + 10logB Complies
Peak Power Spectral Density 15.407(a)(3) 17 dBm Complies
Ratio of the peak excursion of the .
modulation to the peak transmit power 15.407(2)(6) 13dB Complies
Spurious Emissions below 1 GHz 15.407(b)(5) 15.209 Complies
-17 dBm/MHZ > 10 MHz from
: . bandedge .
Spurious Emissions above 1 GHz 15.407(b)(3) .27 dBmM/MHz < 10 MHz from Complies
bandedge
Footnotes:
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Nemko Dallas

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION

INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L 0223RUS1
Section 2. General Equipment Specification

Freguency Range: 5.725-5.825 GHz

Operating Frequency(ies) of Sample: 5.729 t0 5.821 GHz

Modulation: Digita

Integral Antenna Yes No

Note: Thisdeviceis professionally installed.
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Nemko Dallas FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L 0223RUS1
Description of Operation

This device isadatatranciever operating in the UNII band.

System Diagram

e

Remaote unit

RE-BASECH
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Nemko Dallas FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L 0223RUS1
Section 3 Emission Bandwidth

NAME OF TEST: Emisson Bandwidth PARA. NO.: 15.403(c)
TESTED BY: David Light DATE: 5/2/2002

Minimum Standard: 15.403(c) Emission bandwidth. For purposes of this subpart the

emission bandwidth shal be determined by measuring the width of the
sgnd between two points, one below the carrier center frequency and
one above the carrier center frequency, that are 26 dB down relaive to
the maximum level of the modulated carrier..

Test Results: Complies

M easurement Data: See attached plots
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

PROJECT NO.2L 0223RUS1

Test Data — Emission Bandwidth

Nemko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Data Plot Occupied Bandwidth
Page 1 of 2 Complete X
300 No.: 210223 Date: 5/2/2002 Preliminary:
Specification: ~ PART 15 Temperature(°C): 24
Tested By: Davidlight  Reative Humidity(%) —40
EU.T. LINII BASE STATION
Configuration:  TRANSMIT
Sample Number: 1
L ocation: Labl RBW: Refer to plots Measurement
Detector Type: Pesk VBW: Refer to plots Distance; m
T est EQuipment Used
JAntenna: Directional Coupler:
Pre-Amp: Cable#l: 1485
Filter: —_— Cable#2:
Receiver: 1036 Cable#3:
|Attenuator #1 Cable#4:
Attenuator #2: 1471 Mixer:
JAdditional equipment used:
Measurement Uncertainty:  _/-17dB
7 Markar 1 L1113 RBW TO0 KHZ RF Attt 70 dB
‘%? Ref Lvl -19.8B dBm VBHW 100 kHz
20 dBm 5.7261503D BH=z SUT 5 s unit dBm
20
10 dB|Offset v |[T1] -15/.58 ciBm|
5.72615030 GHz
1a ~T[TTT] —O oS o8B

] /\,\.\,J\N\.jw\.m.- WW\M\,%\

5.82725451 MHz

[

1

\ iMA

1VIEW J
-20

pbate: 02.MAY 2D02 10:40:23

—4wa
-50
-60
-70
-B0O
Canmntar B5.729 EH=z= 1.2 MH=z~ Spmn 12 MH=z

Notes: L owest operating frequency
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION

INFRASTRUCTURE DEVICES
PROJECT NO.2L 0223RUS1

Test Data — Emission Bandwidth

Memnilko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Page -2 of 2
Job No.: 210223 Date: 5/2/2002
Specification:  PART 15 Temperature(°C): 24
Tested By: David Light Relative Humidity(%) 40
E.U.T. LINIL RASE STATION

Configuration:  TRANSMIT.

74 Marker L LC[T11] RBW T00 KHZ RF ALt 30 dB
@Ref Lvl -22.39 dBm VBW 100 kH=z
20 dBm 5.81817435 GHz SWT 5 ms unlt dBm
20
10 dB|Of fast vi|IT11] -22(.39 dBm|
B.81817426 GH=z
1a AT TTTI O 0Z dB
B .627264E1 MHz
0 MWWMMM%

-10
1YIEW /
1

\\4 1MA

PaN"
~B0
-80
-70
-aa
Center §.821 BHz 1.2 MHzs Span 12 MHz
bate: O02.MAY 2002 11:03:47

Notes: Highest operating frequency
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Nemko Dallas FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L0223RUS1
Section 4. Peak Transmit Power

NAME OF TEST: Peak Transmit Power PARA. NO.: 15.407(a)(3)
TESTED BY: David Light DATE: 5/2/2002

Minimum Standard: 15.407(a)(3) For the band 5.725-5.825 GHz, the peak transmit power

over the frequency band of operation shdl not exceed the lesser of 1 W or 17 dBm + 10logB, where B
isthe 26-dB emisson bandwidth in MHz.

Test Results: Complies

M easurement Data:

Frequency Ai?;e:me?‘ll'?rl::i r?;l Antenna Gain Power Output
(GH2) (dBm) (dBi) (EIRP)
5.729 11.2 18 29.2
5.821 11.5 18 29.5

M easurement Uncertainty: +/- 0.6 dB
Test Conditions:

Temperature: 22°C
Rdative Humidity: 40%

Test Equipment used: 406-1056
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Nemko Dallas FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L0223RUS1
Section 5. Peak Spectral Density
NAME OF TEST: Pesk Spectra Density PARA. NO.: 15.407(a)3)
TESTED BY: David Light DATE: 5/2/2002
Minimum Standard: 15.407(a)(3) The peak power spectral density shall not exceed
17 dBmin any 1-MHz band.
Test Results: Complies.
M easurement Data: See attached graph(s).

Method of Measurement: Refer to annex — RF Conducted M esurements.
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

PROJECT NO.2L 0223RUS1

Test Data — Peak Spectral Density

Memko

Nemko Dallas, Inc.

Dallas Headquarters:

802 N. Kealy

Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

pbata: az2.MAY 2D02 10:33:D2

Page 1 of 2 Complete
300 No.: 210223 Date: 5/2/2002 Preliminary:
Specification:  PT 15 Temperature(°C): 24
Tested By: Davidlight  Reative Humidity(%) —40
EU.T. LINII BASE STATION
Configuration:  TRANSMIT
Sample Number: 1
L ocation: Labl RBW: 1 MHz Measurement
Detector Type: Rms VBW: 10 MHz Distance;
T est EQuipment Used
JAntenna: Directional Coupler:
Pre-Amp: Cable#l: 1485
Filter: —_— Cable#2:
Receiver: 1036 Cable#3:
|Attenuator #1 1471 Cable#4:
Attenuator #2: Mixer:
JAdditional equipment used:
Measurement Uncertainty:  _/-17dB
7 FMerker 1 L[ 11 NOIJ] RBW T MHZ RF AtL 20 dB
@F{af Lvl -66.17 dBm/Hz VBHW 10 MHz
2D dBm 5.72845852 GH=z SWT 5 s uUnit dBm
20
10 dB| Of fset
]
10 m
.:J'H_'_'_'_'_ x
D \
-10D
1VIEW 1RM
-20
-30
-40
-S0
-6D
-70
-80
Canmtar B.729 GEH=z= BHO kH=- Spanm BE.B MH=z=

Notes: L owest operating frequency

-55.17dBm/Hz=4.83dBm/MHz

Page 12 of 39



Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION

INFRASTRUCTURE DEVICES
PROJECT NO.2L 0223RUS1

Test Data — Peak Spectral Density

Memnilko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Data Plot Spectral Density
Page -2 of 2
Job No.: 210223 Date: 522002
Specification: PT15 Temoerature(°CV: 24
Tested By: Davidlight  RdativeHumidity(%) 40
EU.T. LINIL RASE STATION
Configuration:  TRANSMIT.
7 Marker I L[T1 NOILJ RBW T TMHAZ RF Att 40 dB
@sz Lv1 -55. 16 dBm-H=z= VBW 10 MH=
20 dBm 5.82122665 BHz SUT 5 s unit dBm
20
1d dB|Of faet v |[T1] -55. 15 cBm/Hz|
5.082122665 GHz
10
$
a — | ]
-10
1VIEW 1RM
-20
-3a
-40
-850
-b60
=70
~aa
Center 5.821 BH=z 580 kHz~, Span 5.8 MHz
Da t =z o2.MAY 2002 11:00:35
Notes: Highest operating frequency
-55.16 dBm/Hz=4.84dBm/MHz
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Nemko Dallas FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L 0223RUS1
Section 6. Peak to Average Ratio

NAME OF TEST: Peak to Average Ratio PARA. NO.: 15.407(3)6)
TESTED BY: David Light DATE: 5/2/2002

Minimum Standard 15.407(a)(6) Theratio of the peak excurson of the modulation

envelope (measured using a pesk hold function) to the peak transmit
power (measured as specified in this paragraph) shal not exceed 13 dB
across any 1 MHz bandwidth or the emisson bandwidth whichever is

less.
Test Results: Complies.
M easurement Data: See attached graph(s).

Method of Measurement: Refer to annex
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

PROJECT NO.2L 0223RUS1

Test Data — Peak to Average Ratio

Nemko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Data Plot Peak to Average Ratio
Page 1 of 6 Complete X
Job No.: 2L0223R Date: 5/2/2002 Preliminary:
Specification: PART 15 Temperature(°C): 24
Tested By: David Light Relative Humidity (%) 40
E.U.T. UNII BASE STATION
Configuration: TRANSMIT
Sample Number: 1
L ocation: Lab1l RBW:1 MHz Measurement
Detector Type:  Refer to plots VBW: Refer to plots Distance: m
Test Equipment Used
JAntenna: Directional Coupler:
Pre-Amp: Cable#1: 1485
Filter: Cable#2:
Receiver: 1036 Cable#3:
|Attenuator #1 1471 Cable #4:
|Attenuator #2: Mixer:
JAdditional equipment used:
Measurement Uncertainty: +/-1.7 dB
3 LDelta 1 [TZ2] RBRW 1T MH=z=z RF At ald dB
Raf Lwvl -4 .89 4B VBKW 10 MH=z
30 dBm 0.000aD00DR0 Hz SHT 2 ms Wnlt <Bm
e J ]
10 dB| Offsat -A
20 - o=
10 A\, A LY L WA A A A~ A A A A A A S A, A
mwpuvmwwm-AMfwmwv»mwavuw*ww—wwwvwwkMMAwqwyMN~WWw\~Mw¢w—wvﬁhdﬂvwﬂw~w~w
o
-10
=21
=20
-40
-B0
—-60
=70

Camtar B.728 GH=

Date: 02._.MAY 2002 13:36:3B6

100 kH=z~

Sparm 1 MH=z

Notes: L owest operating freguency

QPSK
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

PROJECT NO.2L 0223RUS1

Test Data — Peak to Average Ratio

A Nemko

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Page 2 of 6
Job No.: 2L0223R Date: 522002
Specification:  PART 15 Temoerature(°CV: 24
Tested By: David Light RelativeHumidity(%) 40
EU.T. LINILRASE STATION
Configuration:  TRANSMIT.
z Delta I L[T12] REW T TMHZ RF Att 50 dB
@Rnf Lvl -B.12 dB VBUW 10 MH=z
30 dBm 0.00000000 Hz SWT 3 ms unit dBm
20
10 dB|Of feet .
20 - - — —
1[! s \Amn, L_;.A.l.__\lu...A. A A
1
M A A A A AN A ASAAAINMAR A A s AN LA~ ANAAAAI I AAALN A Al ]
1]
—10
=20
=30
-40
-B0
-60
-70

Center 5.821 BGHz
ate: 02 .MAY 2002 12:58:17

100 kHz,

Span 1 MHz

Notes: Highest oper ating frequency

QPSK
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Nemk

EQUIPMENT: RZ-BASECH

o Dallas

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

PROJECT NO.2L 0223RUS1

Test Data — Peak to Average Ratio

Memibkeo

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Nemko Dallas, Inc.
Page 3 of 6
[Job No.: 2L0223R Date: 5/2/2002
Specification: PART 15 Temperature(°C): 24
Tested By: David Light Relative Humidity(%) 40
E.U.T.: UNII BASE STATION
Configuration: TRANSMIT
? bDelta 1 [121 RBUW 1 MH=z RF A1t ol dB
Ref Lwvi -65.29 dB VBW 10 MH=
3D dBm 0.00DOAdDOO H=z SUT 5 ma unit dBm
30,
10 dB| Offset ;
20 —r——
1 Dflo—ca. e AR M, FUAA WA AN ML A AMIMAAAM AL LLNIAN A Moo mliran b o Auaiia
D
-1D
-20
-30
-4D
-50
-GD
-70
Center 5.729 GHz 100 kHz/ Span 1 MHz
Dt - 02 .MAY 2002 13:34:13
Notes: L owest operating frequency
16 QAM
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

PROJECT NO.2L 0223RUS1

Test Data — Peak to Average Ratio

Nembo

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Ted Plot:
Page 4 of §
Job No.: 2L0223R

EU.T. LINII RASE STATION

Peak to Average Ratio

Date: 5/2/2002
Specification:. PARTI15 Temperature(°C): 24
Tested By: Davidlight ____  Reative Humidity(%) 40

Configuration:  TRANSMIT

I Delta I [T2] RBW T MHZ RF ATT 50 OB
*&Ref Lvl -6.16 dB VBW 10 MHz
30 dBm 0.00000000 Hz SWT B m= Unit dBm
30
10 dB|Qffsat s
20
10— AR W wv“‘w“v-.l UM AR BT T A
1
MMWWWWMMWMWMW

-10

-20
-30
-40
-50
—80
=70

Center S.B21 GHz 100 KHz/ Span 1 MHz
ata: 02.MAY 2002 13:04:24

Notes: Highest oper ating frequency

16 OAM
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

PROJECT NO.2L 0223RUS1

Test Data — Peak to Average Ratio

Nemko Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Ted Plot:
Page 5 of §
Job No.: 2L0223R

EU.T. LINII RASE STATION

Specification:.  PART15
Tested By: Davidlight _ ReativeHumidity(%) 40

Date: 522002

Temperature(°C): 24

Configuration:  TRANSMIT

@F{ef Lvl

30 dBm
30,

DeTia T [T2]

-7.
O.oooooo

RBEW 1T ™MH=z= RF Attt ol dB
62 db VBW 1D MHz
o0 H=z SWT E ms Umit dBm

10 dB| Of feset

20

D *

(WY

1 Dl T

TS P RPN
S W oo

Hor NMUWWWMM dpted ot gtoions

Canter 6.821 BH=z
pbata: a2 .MAY 2D02

13:24:51

1D0 kHz~-

Span 1 MHz

Notes: L owest oper ating freguency

640AM
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Nemko Dallas FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L 0223RUS1

Test Data — Peak to Average Ratio

Dallas Headquarters:
802 N. Kealy

N e m ko Lewisville, TX 75057
Tel: (972) 436-9600

Fax: (972) 436-2667

Nemko Dallas, Inc.

Ted Plat: Peak to Average Ratio
Page 6 of §
Job No.: 2L0223R Date 522002

Specification:. PARTI15 Temperature(°C): 24
Tested By: Davidlight ____  Reative Humidity(%) 40

EU.T. LINII RASE STATION
Configuration:  TRANSMIT
% Delia 1 L1721 RBW 1 TTH=Z RF ATT o0 dB
\%Ref Lvl -7.62 dB VBW 10 MHz
30 dBm O.0000oo00 Hz SUWT S ms Urrt t dBm
30
1D dB|Of fsat ;
2D —— S
5| TIPS VNIV R .V_‘AA/AAJ\.UA\‘;M‘}M"L I‘J"‘“‘;"\lml;Wr nv.'\-l'n\j’ “M‘-‘J‘Vh!‘u\""\f A_{;UM—A.A‘;J\AWV_AMM.WVAWA\;M
D
-10
-2D
-30
-40
-S0
-80
-7D
Camtar 5.821 GEH= 100 kH=~ Spam 1 MH=z=
bata: 02.MAY 2ab2 13:24:51

Notes: Highest oper ating frequency

640AM
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION

INFRASTRUCTURE DEVICES
PROJECT NO.2L 0223RUS1

Section 7 Spurious Emissions Below 1 GHz

NAME OF TEST: Spurious Emissons Bdow 1 GHz

TESTED BY: Kevin Roe

PARA. NO.: 15.407(h)5)

DATE: 5/16/2002

Minimum Standard 15.407(b)(5) Unwanted emissions below 1 GHz must comply with the
generd field strength limits sat forth in 815.209. Further, any U-NII
devices using an AC power line are required to comply aso with the
conducted limits set forth in §15.207.

Frequency(MHZz) Field Strength
(dBmvV/m @ 3m)
30 - 88 40.0
88 - 216 43.5
216 - 960 46.0
Above 960 54.0
Test Results: Complies.
M easurement Data: See attached graph(s).

Method of Measurement: Refer to annex
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION

INFRASTRUCTURE DEVICES
PROJECT NO.2L 0223RUS1

Test Data — Spurious Emissions Below 1 GHz

NEMKO Dallas, Inc.

Nemko

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Radiated Emissions Data

Complete X Job #: 210223 Test#: reb
Preliminary Page__1 of 3
Client Name : Raze
EUT Name : Sky Fire Base Station
EUT Model # :
EUT Part # :
EUT Serial # :
EUT Config.:  Typical - Tx full power into antenna
Specification: CERA47 Part 15, Subpart B. Class B Reference :
Rod. Ant. #: Temp. (deg. C) : 23 Date : May 16 2002
Bicon Ant.#: 707 Humidity (%) : 38 Time : 2:20
Log Ant.#: 1393 EUT Voltage : 48dc Staff : Kevin Rose
Bilog Ant.#: EUT Freaquency : Photo ID: na
Dipole Ant.#: 1404 Phase: Peak Bandwidth: 100 kHz
Cable#: 1518 Location: oatsB Video Bandwidth 100 kHz
Preamp#: 791 Distance: 3m
Limiter#: na
Atten #: na
Detector#: 1036
Meas. Ant. Atten. Meter | Antenna Path RF Corrected Spec. CR/SL | Pass
Freq. Pol. Reading| Factor Loss Gain Reading limit Diff. Fail
(MHz) (H/IV) (dB) (dBuVv) (dB) (dB) (dB) (dBuV/m) | (dBuVv/m)] (dB) Unc. |Comment
30 \ 346 | 12.6 2.3 22.6 26.9 40.0 | -13.1 | Pass
30 H 311 | 126 2.3 22.6 23.4 40.0 | -16.6 | Pass
40 Vv 319 | 136 2.3 22.0 25.8 40.0 | -14.2 | Pass
40 H 277 | 136 23 22.0 216 400 | -184 | Pass
120 \ 38.6 | 135 4.1 22.6 33.6 43.5 -9.9 | Pass
120 H 38.3 | 135 4.1 22.6 33.3 435 | -10.2 | Pass
131.1 V 39.2 | 113 4.6 22.7 32.4 43.5 | -11.1 | Pass
131.1 H 409 | 113 4.6 22.7 341 435 -9.4 | Pass
140 V 475 | 112 4.6 22.7 40.6 43.5 -2.9 | Pass |CISPR DIPOLE
140 H 46.4 | 123 4.6 22.7 40.6 43.5 -2.9 | Pass
140 H 435 | 11.2 4.6 22.7 36.6 43.5 -6.9 | Pass |CISPR DIPOLE
139.3 Vv 42 11.3 4.6 22.7 35.2 43.5 -8.3 | Pass
139.3 H 439 | 113 4.6 22.7 37.1 43.5 -6.4 | Pass
137.2 \ 33.2 | 113 4.6 22.7 26.4 43.5 | -17.1 | Pass
137.2 H 36.3 | 113 4.6 22.7 29.5 43.5 | -14.0 | Pass
192.5 Vv 32 17.1 4.6 22.9 30.8 435 | -12.7 | Pass
192.5 H 303 | 17.1 4.6 22.9 29.1 435 | -144 | Pass

.\EMCShare\AUTOMATE\DATASHTS\RADEMEYV Rev C.xls

Document Control #EMC DS EM RAD HFE
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES
PROJECT NO.2L 0223RUS1

Test Data — Spurious Emissions Below 1 GHz

NEMKO Dallas, Inc.

Nemko

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Radiated Emissions Data

Complete X Job #: _210223 Test#: reS
Preliminary Page__2 of 3
Client Name : Raze
EUT Name : Sky Fire Base Station
EUT Model # :
EUT Part#:
EUT Serial #:
EUT Config. :  Typical - Tx full power into antenna
Specification:  CFRA47 Part 15, Subpart B, Class B Reference :
Meas. Ant. Det. Meter | Antenna Path RF Corrected Spec. CR/SL | Pass
Freq. Pol. Atten. Reading| Factor Loss Gain Reading limit Diff. Fail
(MH2) (HIV) (dB) (dBuv) | (dB) (dB) (dB) (dBuVv/m) | (dBuv/im)] (dB) Unc. |Comment
196.6 V 42 14.4 4.6 22.9 38.1 43.5 -5.4 Pass |CISPR DIPOLE
196.6 H 43.2 | 14.4 4.6 22.9 39.3 43.5 -4.2 | Pass |CISPR DIPOLE
241.7 V 37.2 17 6.0 229 37.3 46.0 -8.7 | Pass
241.7 H 37.4 17 6.0 22.9 37.5 46.0 -8.5 | Pass
243 \ 33.4 17 6.0 22.9 33.5 46.0 | -12.5 | Pass
243 H 33.2 17 6.0 229 33.3 46.0 | -12.7 | Pass
253.9 V 38.7 17 6.7 229 39.5 46.0 -6.5 | Pass
253.9 H 39.6 17 6.7 22.9 40.4 46.0 -5.6 | Pass
294.9 \Y 435 | 17.3 6.7 22.9 44.6 46.0 -1.4 | Pass |CISPR DIPOLE
294.9 H 325 | 17.3 6.7 22.9 33.6 46.0 | -12.4 | Pass |CISPR DIPOLE
299 \Y 283 | 193 6.7 229 314 46.0 | -14.6 | Pass
299 H 25 19.3 6.7 22.9 28.1 46.0 | -17.9 | Pass
630 \Y 35.6 | 195 11.2 23.2 43.1 46.0 -2.9 | Pass
630 H 354 | 195 11.2 232 42.9 46.0 -3.1 | Pass
383.9 V 348 | 16.1 7.5 23.2 35.2 46.0 | -10.8 | Pass
383.9 H 345 | 16.1 7.5 23.2 34.9 46.0 | -11.1 | Pass
393.2 \i 39.6 | 16.6 7.5 23.2 40.5 46.0 -5.5 | Pass
393.2 H 39.4 | 16.6 7.5 23.2 40.3 46.0 -5.7 | Pass
399.9 V 402 | 16.6 7.5 23.2 41.1 46.0 -4.9 | Pass
399.9 H 36.8 | 16.6 7.5 23.2 37.7 46.0 -8.3 | Pass
430 vV 394 | 16.2 8.8 23.1 41.3 46.0 -4.7 | Pass
430 H 36.1 | 16.2 8.8 23.1 38.0 46.0 -8.0 | Pass
450 V 384 | 183 8.8 23.5 42.0 46.0 -4.0 | Pass
450 H 40.7 18.3 8.8 23.5 44.3 46.0 -1.7 Pass
440 \ 40.2 | 16.2 8.8 23.1 42.1 46.0 -3.9 | Pass
440 H 34.7 | 16.2 8.8 23.1 36.6 46.0 -9.4 | Pass
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

PROJECT NO.2L 0223RUS1

Test Data — Spurious Emissions Below 1 GHz

Nemko

NEMKO Dallas, Inc.

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Radiated Emissions Data
Complete X Job #: 210223 Test #: re5
Preliminary Page __3 of 3
Client Name : Raze
EUT Name : Sky Fire Base Station
EUT Model # :
EUT Part # :
EUT Serial #:
EUT Config. : Typical - Tx full power into antenna
Specification : _CFRA47 Part 15, Subpart B, Class B Reference :
Meas. Ant. Det. Meter [ Antenna Path RF Corrected | Spec. CR/SL | Pass
Freq. Pol. Atten. Reading| Factor Loss Gain Reading limit Diff. Fail
(MHz) (H/V) (dB) (dBuV) (dB) (dB) (dB) (dBuV/m) | (dBuV/m)] _ (dB) Unc. |Comment
460 V 36 18.3 8.8 23.5 39.6 46.0 -6.4 | Pass
460 H 30.6 18.3 8.8 23.5 34.2 46.0 | -11.8 | Pass
470 \Y 38 18.3 8.8 235 41.6 46.0 -4.4 | Pass
470 H 36 18.3 8.8 23.5 39.6 46.0 -6.4 | Pass
520 V 37.2 18 10.0 23.2 42.0 46.0 -4.0 | Pass |CISPR
520 H 36.6 18 10.0 23.2 41.4 46.0 -4.6 | Pass
575.9 V 31.32 ] 19.7 10.0 23.0 38.0 46.0 -8.0 | Pass
5759 H 31.3 10.7 10.0 23.0 38.0 46.0 -8.0 | Pass
810 V 285 | 264 13.0 23.7 44.2 46.0 -1.8 | Pass |CISPRdipole
810 H 28 25.7 13.0 23.7 43.0 46.0 -3.0 | Pass |CISPR dipole
All readings are PEAK
unless otherwise
stated
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Photos — Spurious Emissions Below 1 GHz
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Nemko Dallas FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION

INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L0223RUS1

Section 8 Spurious Emissions Above 1 GHz

NAME OF TEST: Spurious Emissons Above 1 GHz PARA. NO.: 15.407(b)(3)
TESTED BY': David Light DATE: 5/10/2002
Minimum Standard 15.407(b)(3) For transmitters operating in the 5.725-5.825 GHz band:

al emissons within the frequency range from the band edge to 10 MHz
above or below the band edge shdl not exceed an EIRP of -17
dBm/MHz; for frequencies 10 MHz or greater above or below the
band edge, emissons shall not exceed an EIRP of -27 dBm/MHz

Test Results: Complies.

M easurement Data: See attached graph(s).

Method of Measurement: Refer to annex
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES
PROJECT NO.2L 0223RUS1

Test Data —Spurious Emissions Above 1 GHz

Nemko

Nemko Dallas, Inc.

Dallas Headquarters:

802 N. Kealy

Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

EIRP Substitution M ethod

Page 1 of 1 Complete X
lJob No.: 2L.0223R Date: 5/10/2002 Preliminary
Specification: Part 15, Subpart E Temperature(°C): 22
[ Tested By: David Light Relative Humidity(%) 40
E.U.T. UNII B ion
Configuration:  Tx Full Power, TDD Mode
Sample No: 1
L ocation: AC3 RBW: 1MHz Measurement
Detector Type: Average VBW: 10 Hz Distance: 3m
Test Equipment Used
JAntenna: 1304 Directional Coupler:
Pre-Amp: 1016 Cable #1: 1484
Filter: 1651 Cable #2: 1485
Receiver: 1464 Cable #3: 1046
|Attenuator #1 Cable #4:
|Attenuator #2: Mixer:
JAdditional equipment used: 1650 983 991 988 989 984 1651 992
M easurement Uncertainty: +/-3.6 dB
Frequency Meter Correction Pre-Amp Substitution EIRP EIRP Polarity Comments
Reading Factor Gain Antenna Gain Limit
(MH2) (dBm) (dB) (dB) (dBi) (dBm/MH2) | (dBm/MHz) (mW)
TX @ 5.729 GHz
5249 -835 413 0] 103 27 -319 0.0007 V LO
5249 -86.8 38.3 0 10.3 27 -382 0.0002 H LO
5725 725 39.8 0 114 -17 213 0.0075 \ L ower bandedge
5725 -820 378 0 114 217 -32.8 0.0005 H L ower bandedge
11458 -725 47.0 358 125 -27 -48.8 0.0000 H Noise floor
11458 725 437 358 125 27 =521 0.0000 vV Noise floor
17187 -743 47.3 33 130 =27 -47.0 0.0000 \Y Noise floor
17187 -74.3 523 33 130 -27 -42.0 0.0001 H Noise floor
TX @ 5.821 GHz
5341 -86.8 383 0 10.3 27 =382 0.0002 H LO
5341 -86.0 41.3 0 10.3 -27 -34.4 0.0004 V LO
5825 -83.0 378 0 114 17 -33.8 0.0004 H Upper bandedge
5825 -80.0 39.8 0 114 -17 -28.8 0.0013 \Y Upper bandedae
11462 738 47.0 358 125 -27 -50.1 0.0000 H Noise floor
11462 -738 437 358 125 27 -534 0.0000 \Y Noise floor
17463 747 473 335 13.0 07 479 0.0000 \ Noise floor
17463 747 23 335 130 27 429 0.0001 H Noise floor

Notes: Searched spectrum to 60 GHz

No emissions were detected past 6 GHz The noise floor was at least 6 dB below the spec limit
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Photos — Spurious Emissions Above 1 GHz
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

PROJECT NO.2L 0223RUS1

Section 9 Powerline Conducted Emissions

NAME OF TEST: Powerline Conducted Emissons

TESTED BY: David Light

PARA. NO.: 15.407(b)(5)

DATE: 5/13/2002

Minimum Standard 15.407(b)(5) Any U-NII devices using an AC power line are required
to comply aso with the conducted limits set forth in 815.207

Frequency M aximum Powerline Conducted RF Voltage
(MH2) mv dBmv
0.45 - 30.0 250 48
Test Results: Complies.
M easur ement Data: See attached graph(s).

Method of Measurement: Refer to annex
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Nemko Dallas FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION

INFRASTRUCTURE DEVICES
EQUIPMENT: RZ-BASECH PROJECT NO.2L0223RUS1

Test Data — Powerline Conducted Emissions

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

Nemko

Nemko Dallas, Inc.

Page 1 of 4 Complete X
300 No.: 210223 Date: 5/13/2002 Preliminary:
Specification: ~ PART 15 Temperature(°C)i 22
Tested By: Davidlight  Reative Humidity(%) — 50
EU.T. LINII BASE STATION
Configuration:  IX ELII POWER ONTWOCHANNEL S DIGITAI CARDACTIVE
Sample Number: 1
L ocation: Lab3 RBW:_10kHz Measurement
Detector Type: Pesk VBW: 10kHz Distance; N/A m
T est EQuipment Used
JAntenna: LISN___1258
Pre-Amp: —_— Cable#1: 1038
Filter: —1050 Ceble#2: __1534
Receiver: 1036 Cable#3:
|Attenuator #1 Cable#4:
Attenuator #2: Transient Limiter
JAdditional equipment used:
Measurement Uncertainty:  _/-17dB
Z Markar 1 L[VZIJ REW TO A=z RF Attt TO o8
@Ref Lvl 4D .33 dBuV VBW 10 kHz
97 dBuVv 21 _.69088186 MH= SWT 740 m=s Umit dB Vv
97
10 dB| Offset
an ]
80
g
1VIEW 1MA
60
SUST 48 [dBav
1
40 4
] w—h Hl | l
21
L
N i i, il
B T WTTEY TN T (YT Y PO
10
o
-3
S5iart 45D kH=z 2.955 MHz~ Stop 30 MHz
bata: 13.MAY 20D2 1d:00:41
Notes: DIGITAL CARDS & Tx
LINE 1
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Nemko Dallas FCC PART 15, SUBPART E
UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L0223RUS1
Test Data — Powerline Conducted Emissions

Dallas Headquarters:
802 N. Kealy
Lewisville, TX 75057
Tel: (972) 436-9600
Fax: (972) 436-2667

A Nemko

Nemko Dallas, Inc.

Data Plat

Page 2 of 4
Job No.: 210223 Date: 5/13/2002
Specification:  PART 15 Temperature(°C): 22
Tested By: David Light Relative Humidity(%) 50
E.U.T. LINIL RASE STATION

Configuration:  IXELN1 POWERONTWOCHANNEI S DIGITAI CARDACTIVE

Tarker 1 L[T17 RBW 10 KH=z RF Attt IO dB
@Ref Lvl 41.26 dBuVv vVBW 10 kH=z

97 dBuV 19.99208417 MHz SWT 740 ms Unit dB pV
a7

10 dB| Offset
an I
an
70

IVIEW 1rA
&0
B

FD1 4B dHdBuV

2m.‘-i 'I | ! l}L

T

10
o
-3
S5tart 450 kHz 2.9895 MHz/ Stop 30 MH=z
bate: 13.MAY 2002 D9:59:27

Notes: DIGITAL CARDS & Tx
LINE 2
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Photos — Powerline Conducted Emissions
Front
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Nemko Dallas

EQUIPMENT: RZ-BASECH

FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION
INFRASTRUCTURE DEVICES

PROJECT NO.2L 0223RUS1

Section 10 Test Equipment List
Nemko ID Description Manufacturer Serial Number | Calibration
Model Number Date
1555 Filter high pass 5KHz Solar Electronics 933125 05/29/01
7930-5.0
1036 SPECTRUM ANALYZER ROHDE & SCHWARZ 830844/006 12/18/01
FSEK30
1258 |LISN .15mhz-30mhz EMCO 1305 7/9/02
0
1038 CABLE, .5m KTL N/A 05/29/01
RG223
1534 |CABLE, 9M KTL NA 06/13/01
RG223
674 LIMITER HP 3107A02200 11/04/00
11947A
1304 HORN ANTENNA ELECTRO METRICS 6151 07/30/01
RGA-60
1016 Pre-Amp HEWLETT PACKARD 2749A00159 05/30/01
8449A
1651 WR62 Band Pass Filter Nemko (David Light) None CBU
None
1464 Spectrum analyzer Hewlett Packard 3551A04428 01/02/01
8563E
1485 Cable 2.0-18.0 Ghz Storm N/A 06/01/01
PR90-010-216
1484 Cable 2.0-18.0 Ghz Storm N/A 06/01/01
PR90-010-072
1046 Flex cable 1m Astrolab Inc. N/A 01/18/02
32022-2-29094K-1M
1650 WR90 Band Pass Filter Nemko (David Light) None CBU
None
983 PRE-AMP, 18-40 GHz KTL 1 01/18/02
BB1
991 Horn antenna EMCO 9704-1049 CNR
3160-10
988 HARMONIC MIXER Hewlett Packard 2332A01929 01/00/00
11970A
989 HARMONIC MIXER Hewlett Packard 2332A00116 01/00/00
11970V
984 HORN ANTENNA MILLITECH NONE CNR
NONE
1651 WR62 Band Pass Filter Nemko (David Light) None CBU
None
992 Horn antenna EMCO 9705-1079 CNR
3160-09
707 Biconn antenna EMCO 3243 03/31/01
3104
1393 Antenna log periodic 0 0 08/06/01
0
1404 Dipole set EMCO 9701-1256 01/00/00
3121C
1518 Cable Assy, LAB 4 - C OATS KTL N/A 01/21/02
Site C OATS
791 PREAMP, 25dB ICC 398 08/16/01
LNA25
1036 SPECTRUM ANALYZER ROHDE & SCHWARZ 830844/006 12/18/01
FSEK30
1471 10 db Attenuator DC 18 Ghz MCL Inc. NONE CBU
BW-S10W2 10db-2WDC
1485 Cable 2.0-18.0 Ghz Storm N/A 06/01/01
PR90-010-216
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Nemko Dallas

EQUIPMENT: RZ-BASECH

ANNEX A

TEST DIAGRAMS
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Nemko Dallas FCC PART 15, SUBPART E

UNLICENSED NATIONAL INFORMATION

INFRASTRUCTURE DEVICES

EQUIPMENT: RZ-BASECH PROJECT NO.2L0223RUS1
Conducted Emissions

Spectrum
Analyzer
Or
Test Receiver

E.U.T. L.I.S.N.

Radiated Prescan

r ANTENNA
|
EU.T. SPECTRUM ANALYZER
AND PLOTTER OR TEST
RECEIVER
SHIELDED ROOM Jl
COMPUTER
Test Site For Radiated Emissions
f———————3METERS —08M8 8  —————=>
SEARCH ANTENNA —— = _—
VARIABLE
SEARCH
0.8 METER E.U.T. HEIGHT (1 TO 4 m)
NON-CONDUCTING
TURN-TABLE
%

TO TEST RECEIVER/SPECTRUM
ANALYZER
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Nemko Dallas

EQUIPMENT: RZ-BASECH
RF Conducted Measurements

Aftenuator
Device i
Under Measuring
Receiver

Test
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